
search Foundation

7 8 W A

333 x
TECHNOLOGY TRANSFER:

Office of Water Research and Technology — U.S. Department of the Interior — Washington, DC 20240
Environmental Research Information Center — U.S. Environmental Protection Agency — Cincinnati, Ohio 45268



W A T E R R E U S E H I G H L I G H T S

A SUMMARY VOLUME OF

WASTEWATER RECLAMATION AND REUSE

INFORMATION

PREPARED BY:
The American Water Works Association Research Foundation

TECHNOLOGY TRANSFER FUNDING FROM:
Off ice of Water Research and Technology

U.S. Department of the I n te r i o r
Washington, D.C. 20240

Environmental Research Information Center
U.S. Environmental Protection Agency

Cinc inna t i , Ohio 45268

JANUARY 1978
DENVER, COLORADO USA



HIGHLIGHTS
Page 1

I N T R O D U C T I O N

Since June of 1976, the AWWA Research Foundation has been involved in the gather-
ing, preparation and distribution of technical information in the wastewater
reclamation and reuse field. As a clearinghouse agent, current research data
and project coordination was supplied on a contractual basis between several water
utilities, federal agencies and foreign concerns interested in water reuse.

While the primary concern of the program was with potable reuse or the treating
of sewage effluents to a domestic quality water, data on many water reuse alter-
natives was supplied.

In September of 1977, the Foundation received federal funds from the Office of
Water Research and Technology and U.S. Environmental Protection Agency to
publish monthly newsletters in municipal wastewater recycling. In addition to
that periodical was the preparation of this summary volume of water reuse activ-
ities titled "Water Reuse Highlights". The information contained herein has
been abstracted from earlier Foundation publications and attempts only to high-
light a rather intensive field of endeavor. It should, however, prove to be a
useful reference for those entities considering reclamation and reuse as a water
supply alternative.

The material is divided into the following subheadings with a subject index on
pages 118 - 119.

Advanced Wastewater Treatment (AWT) Research
Conference Calendar
Health Effects Research
Legislative and Funding Activities
Modeling for Reuse
Position Statements
Published Literature
Regulations
Water Reuse Plans and Demonstrations

****

A W T R E S E A R C H

The reliability of AWT plants in reuse situations is often questioned. Using
statistical analysis, Robert B. Dean, Science Advisor with the EPA, and Stanley
L. Forsythe, Southwest Ohio Regional Computer Center in Cincinnati, Ohio,
estimated the long-term reliability of the South Lake Tahoe, Nevada AWT plant
from six years of operations data.

Sewage treatment plant performance is commonly measured in terms of average
effluent quality covering different time periods. But average values give no



HIGHLIGHTS
Page 2

indication of plant reliability. In water reuse circumstances, it is important
to know the probability that a given process will exceed an established standard.

If an expression can be found that gives the fraction of concentration exceed-
ance in the past, the future performance of the plant can be predicted provided
it continues to operate in the same way. One can then predict how much the
basic processes must be altered to meet a more stringent requirement.

Reliability of any process must be described by at least two numbers. If the
distribution of the data is normal, then average and standard deviation results
are adequate. But that assumption is not usually met with wastewater quality
parameters where a log-normal distribution is evident. A calculated spread
factor S, the antilog of the standard deviation, is a better measure of the
frequency of the deviations.

The statistical methods were applied to the 7.5 mgd Tahoe AWT plant which has been
operating since 1968 with the treatment sequence shown in Figure 1, and discharg-
ing a high quality effluent to Indian Creek Reservoir for recreational and agri-
cultural reuse.

• FIGURE 1

SOUTH LAKE TAHOE AWT PLANT FLOW PROCESS

INFLUENT PRIMARY

LIME
ACTIVATED , CHEMICAL

SLUDGE

SOUTH LAKE TAHOE

LUTHER PASS CARBON FILTERS

4,000,000 m 3

INDIAN CREEK
RESERVOIR

225,000 m 3

EMERGENCY
STORAGE

6,000 m 3

BALLAST PONDS
4,000 m 3

Table 1, on page 3, indicates the plant performance with median values as a good
estimate of the geometric mean. Values within 98% and 99% of the median are also
shown with the spread factors. The consistency of spread factors (all close to
2 except MPN) indicate good plant performance and control and suggests that any
fluctuations are random and homogeneous. To improve the reliability of the plant,
if warranted, would require design alterations.

What this data and tests on other AWT effluents across the U.S. is attempting to
show is the need for statistical concepts in setting standards for discharges and



HIGHLIGHTS
Page 3

TABLE 1

SOUTH LAKE TAHOE

Parameter
MBAS cng/l
BOD mg/l
COD mg/l
Suspended Solids
Turbidity JTU
Phosphorus mg/l
Chlorine Residual mg/l
Coliform MPN/100 ml

Median
0 18
1.3
9.6
0

0.30
0.19
0.90

(0.025)

EFFLUENT - 1968-1974

98%
0.54
5.36

24 5
0

1 20
.91

3 0
5.1

• The Spread Factor. S. is the antitog of the standard
original data points.

99%
0.64
6.36

30.7
0

1.50
1.22
3.6

13.0
deviation of the

Spread Factor*
1.72
2.05
1.57

-
1.94
2.11
1.77

13.
logarithms of the

perhaps reuse situations which were previously not considered.

If the performance of a plant obeys normal or lognormal statistics, there is a
real probability of exceeding any finite upper limit, although the probability
may be very small. The requirement that a parameter never exceed a designated
value is unrealistic from an operational point of view. If the requirement is
rephrased to permit the parameter to exceed the designated value not more than
one day in ten thousand, or once in about 30 years, one can at least calculate
the required performance of the plant. If the Spread Factor is 2.0, the statis-
tical tables show that the mean must be less than eight percent of the upper
limit. If, instead, the designated upper limit can be exceeded one day in a
thousand, the mean can be 12 percent of the upper limit and for one day in a
hundred, it can be 20 percent of the limit. In any case, a plant will be designed
as a compromise between the cost of meeting the regulation and the cost of not
meeting it; that is, the cost of expected fines and other adverse results of
exceeding the requirement.

****

3. An unusual wastewater RO system using spiral wound modules was designed, built
and installed for the El Dorado Irrigation District at Kirkwood Meadows in the
California High Sierras. The ski resort, 30 miles from Lake Tahoe, has extremely
stringent discharge requirements because of snow-melt conditions. The only
alternative to demineralization was hauling the expected 50,000 gpd effluent and
sludge 90 miles at tremendous expense.

RO treatment is preceded by filtration of the secondary effluent with a 90% water
recovery. The quality of the final effluent, suitable for discharge to the sen-
sitive environment and reuse is compared with the discharge limitations in
Table 2.

TABLE 2

KIRKWOOD

PARAMETER

TDS

BOD

ci2

Susp. Sol

MEADOWS

UNITS

mg/ l

mg/ l

mg/ l

mg/ l

WATER QUALITY COMPARISON

DISCHARGE STANDARDS

20

3

0.1

3

R.O. PRODUCT

15

0

0

0



HIGHLIGHTS
Page 4

PARAMETER

Alkal.

COD

Calcium

Magnesium

Sodium

Potassium

Chlorides

Su' fates

~otal N

Phosphorus

Silica

Iron

Col iform

pH

UNITS

mg/1

mg/1

mg/1

mg/1

mg/1

mg/1

mg/1

mg/1

mg/1

mg/1

mg/1

mg/1

MPN/1OO ml

units

- DISCHARGE STANDARDS

15

9

3

1

3

1

5

0

4

1

-

-

2.2

6.5-8.5

R.O. PRODUCT

10

1

1

0.3

1.8

0.9

2

1

2

0

0.6

0

-

6.5

****

A powdered activated carbon with 2-4 times the surface area and adsorption ability
of conventional products has been developed by Standard Oil Company of Indiana for
use in industrial wastewater treatment. But, the new carbon will be tested at the
municipal sewage treatment facility in Dyer, Indiana starting June 1, 1977. No
regeneration of the carbon is expected because of high recycling and low biomass
losses.

The Denver Water Department is also experimenting with the carbon in a two-stage,
counter-current pilot operation to determine organic, metals, and bacterial
removals for reuse research. The Amoco product has shown promising results in
early tests, but heavy polymer doses were required for good settling and filtration.

****

NASA Research at the Jet Propulsion Laboratory in Pasadena, California, in conjunc-
tion with the California Institute of Technology, has resulted in a less costly
use of powdered activated carbon for physical-chemical-treatment (PCT) of sewage.
Initial work in a 10,000 gpd pilot plant led to the design and construction of a
1 mgd facility in February of 1976 at the Orange County Sanitation District Plant
in Fountain Valley.

As diagrammed in Figure 2, the process uses activated carbon to provide secondary
treatment. The settled carbon-sludge mixture from the secondary clarifier is
added to degritted raw sewage to improve primary clarification. This primary
underflow is then dewatered through a filter press to 35-40% solids before enter-
ing a rotary calciner for pyrolysis and regeneration of the mixture to activated
carbon and ash. The carbon is then fed back to the secondary clarifier to
complete the cycle. A portion of the carbon ash is purged from the recycle to
accommodate removal of sand, clay, metals and other inorganics. The P-C-T sludge
could be converted to carbon itself,but the reaction is not self-sustaining. In



HIGHLIGHTS
Page 5

FIGURE 2

CAL TECH/JPL SYSTEM the NASA research the supplemental
carbon is delivered from cheap lignite
coal which acts as a catalyst in the
activation process. In addition, by-
product gases can provide an energy
source.

Laboratory-scale studies have indicated
the feasibility of the method. Coal
was pulverized to -40 mesh and mixed
with an equal amount of primary sludge;
the pyrolysis and activation conditions
were 850° C with steam applied for 20
minutes. The resulting carbon was 61.7%
ash with an iodine adsorption of 684 mg/1
of carbon. A raw sewage sludge COD of
421 was reduced to 59. Commercial
activated carbon resulted in a COD of 60.

Secondary effluent goes to a gravity, mixed-media filter before ocean discharge.
The main sewage plant itself is the feed source to Water Factory 21 with recharge
facilities.

Capital costs were projected for installation of a 175 mgd plant based on the "JPL-
Acts" process exclusive of land. The total ranged from $150-200 million which
would provide up to 25% capital cost savings over conventional methods to meet the
same ocean discharge standards.

SEWAGE CARSON * SEWAGE
(OEGRITTSO) SOLIDS (5% SOUOS)

PRIMARY
SEDIMENTATION

CHLORINC

I
MOLDING

TANK

CARBON * SEWAGE
SOLIDS {3% SOUOS)

FILTER PRESS
(OEWATEP1NO)

FLASH
DRYgR

90%
SOLIDS

/

1

SECONDARY
CLARIFIER

.PYRCL*S:S AND
ACTIVATiCNl

]StO40% |
SOLIDS |

LIGNITE COAL
(MAKEUP ENERGY -

CAASON1

GRAViTv FILTER
MixEO MEDIA)

EFFLUENT

[ SEWAGE
1 SOLiOS-
1 CARBON

1
•

ASM

Amortizing capital and 0 & M costs also reflected
charges.

a 20-25% savings in total annual

In an effort to find alternatives to wastewater disinfection with chlorine and the
resultant chemical complexes,yet remove pathogens, additional research at the 1
mgd pilot plant has been conducted on carbon-chlorine systems.

Laboratory tests were conducted on the ability of chlorination between a 2-stage
adsorption process to remove phenols, aliphatic amines, aromatic amines and PCB's.
Satisfactory disinfection was accomplished with a product water low in chlorine
and derivatives.

****

6. As reported in the April, 1976 and March, 1977 issue of Desalination from the
Elsevier Scientific Publishing Company in Amsterdam, research is being conducted
in Israel on wastewater desalting for reuse purposes. Israel
Engineering, Ltd., reported the development of new asymmetric
membranes having a performance between that of a conventional
membrane.

Desalination
non-cellulosic
R0 and ultrafliter



HIGHLIGHTS
Page 6

3 2Its main characteristics are high fluxes (4-10 m /m day) at low pressures (6-
10 atm.) and moderate rejections for various salts. The new membranes can with-
stand large variations in pH (1-13), temperature (70°-120°C), and have excellent
chemical and biological stability.

Both RO and ultrafiltration were deemed inadequate for the special conditions in
treating sewage effluents such as the high particulate matter problem. In the
new process, sewage ultrafiltration (SUF), clogging was prevented by tubular
configurations, relatively high axial feed velocities and large flow channels.

Field tests were performed at the Dan Region Wastewater Treatment and Reclamation

TABLE 3

Effluent
Comoosition

mq/1

BOD

Dissolved
COD

Total
COD

\j

Suspended
Sol ids

TDS

Turbidity
JTU

OrthoDhosphate

Oxidation
Pond

Effluent

72

100

370

42

160

975

70

13

HUF
Membrane
Effluent

5

20

20

22

0

790

0.3

1.6

Plant which employs a series of three oxidation ponds.
Typical effluent and the feed to the mobile membrane
pilot plant is shown in Table 3.

Fluxes increased with increasing velocity reaching
37.2 gsfd at 10 ft./sc, and 8 atm. Periodical
mechanical cleanings, performed by the passage of
an oversized sponge ball through the membranes, com-
bined with occasional acid and tap water cleaning
were found to be effective in flux restoration.

It is the author's conclusion that the one step SUF
process can produce without restriction suitable
water for agriculture, groundwater recharge and
industry, and with minor additional treatment,
even for complete municipal recycle.

****

Recent experiments at the Applied Physics Laboratory of the Johns Hopkins Univer-
sity in Maryland indicate the potential for wastewater disinfection with laser
radiation. Bacterial destruction was due primarily to molecular oxygen which
has been laser excited. Substantial coliform reduction was noted by oxygen
pressurization (increased DO) alone but was increased when simultaneously irra-
diated. No thermal kills were evident as the samples tested rose in water
temperature only 1°C. Theoretical interpretation of the data indicated that J0 5_
collisions of 0? molecules with a pathogenic microorganism are required for
inactivation. An area for future research is the ability of lasers and 02 to
inactivate virus, plus determine the economics and safety.

****

Westgate Research Corporation of Marina del Ray, California has for the past two
years been investigating the ultraviolet-light catalyzed ozonation process for
the U.S. Army Medical BioEngineering R & D Command and NASA.

The first year effort in 1974 determined the feasibility of water purification
and disinfection with UV-ozone. The combination was much more effective in
destroying E.coli, streptococcus faecalis, klebsiella pneumonia and acanthamoeba
caste!lanii than either of the unit processes alone.



HIGHLIGHTS
Page 7

In the second year development of the oxidation process, effort was directed
toward specific organic compounds. Those tested included hydroquinone, pyro-
gailol, xylenol, urea, sodium acetate, ethanol, glycerol, glycine and acetic
acid. Process variables such as UV intensity, ozone concentrations and mass
flow, agitation, residence time, temperature and pH were examined on a batch
and continuous basis to determine their effect on oxidation efficiency. Pre-
liminary design data based upon experimental results were then formulated for
the Army MUST-reuse system and NASA long-term, manned space flight application.

Specific results as indicated in the NTIS Report, "UV-Ozone Water Oxidation/
Sterilization Process" - December 1975, AD-A026 571, $5.50 are as follows:

a. Higher concentrations of ozone in oxygen reduces the amount of UV energy
required but the efficient utilization of 0 3 suffers. With UV radiation,
there is an increase in the utilization of ozone.

Composition of the solute in the wastewater appeared to have an influence
on process efficiencies. It has been observed in limited experimentation
that higher efficiencies are obtained if benzene derivatives, ring com-
pounds, and compounds with unsaturated bonds are predominant in the solute;
alcohols and urea appear to be more resistant to UV-ozonation.

b.

c.

d.

A UV light path of 3 inches appeared to be more effective than \h inches.

Increasing th<
efficiencies.
Increasing the temperature from 28°C to 48°C has little effect on

e. Agitation did not improve efficiencies.

f. Input power to the UV lamps can be decreased after 50% of the TOC is removed
without affecting the rate of oxidation for a 60-minute detention time.

g. Figure 3 is a typical TOC reduction curve for a 4 component waste over a
90-minute exposure period.

FIGURE 3
Oxidation of 4-Component Mixture

3 l i t e r Batches
S 302 Hydroquinone, Pyroqallol,

Xylenol and Sodium Acetate

13 watt UV input

75.6 mq/l 03/min in (!;>

Ave --£ -15.2

Ave TOC/O3 Fffic - 41.8*

X S 303 Hydroquinone, Pyroqallol,
Xylenol and Urea

43 watt UV input

75.6 rvq/1 03/min in 0;>

mqt

Ave TOC/O3 Effic 41.57.

15 30 45 60

Reaction Time - Hin

75



HIGHLIGHTS
Page 8

Westgate will begin marketing UV-O3 modules capable of treating 20,000 gpd with
multiple combinations to handle 10 mgd. According to the manufacturer, the
system exposes ozone enriched secondary effluent to a series of UV lamps which
converts practically all dissolved organics into CO2, water and oxidation pro-
ducts. Viruses and other organisms are also destroyed with heavy metal complexes
precipitating.

Chlorinated organics are said to be attached faster than others so the system
can be used selectively and reduce organics to lower levels than carbon adsorption
with a slight increase in energy costs.

****

9. Engineers and scientists from the FMC Santa Clara, California Laboratory and Baylor
College of Medicine in Houston, Texas presented a paper on the "Photodynamic
Inactivation of Infectious Agents in Water" at the ASCE National Water Resources
and Ocean Engineering Convention in San Diego in April of 1976.

The process involves adding a photoreactive dye, methylene blue, to the wastewater
at pH 10 and then irradiating the water with white light at the specific dye
absorption wavelength. This results in complete inactivation of virus and bacteria.
It is believed that the mode of inactivation is an attack on the nucleic acid chain
which does not allow for subsequent cell division of bacteria or replication of
viral nucleic acid in host cells. Consequently, the photodynamic inactivation
process may allow for a more positive control of infectious agents in wastewater
than either halogens or ozone.

The process appears to be readily adaptable to physical-chemical treatment (PCT)
plants of either the smaller package variety or to the larger municipal facilities.
Photodynamic inactivation requires various unit operations that are inherent to
tertiary processes for phosphorus, ammonia and organics removal.

A proposed treatment sequence is shown in Figure 4 which involves chemical clari-
fication, air stripping, recarbonation, filtration and carbon adsorption. The
plant is expected to produce an effluent with a consistent coliform count of less

FIGURE 4
PROPOSED PROCESS FOR PHOTODYNAMIC INACTIVATION

BASE

SECONDARY
EFFLUENT

pH 10

DYE

FILTER

-

PHOTO CELL

SENSITIZING
TANK

ACTIVATED
CARBON

H 2 SO 4

AIR

AMMONIA
REMOVAL

EFFLUENT
pH 9.0 9.5



HIGHLlGHlS
Page 9

10.

than 2.2/100 ml and a turbidity of less than 2 JTU's. The added dye is to be
removed with the carbon columns. Virus concentrations will be reduced from
1000 PFU's/gallon to 1 PFU/gallon or a 4 log reduction.

The process is more costly as compared to chlorination, breakpoint chlorination
and ozonation with the major factors being pH control and power costs. Solar
energy has been shown to be a possible alternative to the use of high intensity
monochromatic lamps for photo oxidation and may well reduce costs in the future.

Dr. Joseph L. Melnich, co-developer of the system, believes the treatment could
replace chlorine as the standard water purifier. He also feels "the new disin-
fection method will speed the day when water-short communities can recycle
sewage effluents into drinking water instead of discharging it as waste."

***•

A test facility for wastewater recycle devices and water conservation systems was
established in the National Sanitation Foundation Building in Ann Arbor, Michigan.
The activity looks forward to a new standard that will cover various types of
self-contained onsite wastewater disposal and reuse systems. Several home waste-
water renovation and recycling systems are expected to be evaluated.

****

11. Aqueonics, Inc., in California has developed community water recycling systems
for reuse of generated effluents. In a proprietary treatment sequence, sewage
can enter a primary and secondary btoreactor but, depending on the reuse altern-
atives, several optional add-on processes are available. The names, if not the
unit processes, are impressive to a community seeking additional water resources
and include: synergistic irradiation, diatomaceous earth filtration, low pressure
reverse osmosis, acid and caustic recharge ion exchangers and ozonated dechlorination.

Several demonstration projects are being completed using the company's Re-Serv
system with projected municipal usage of the effluents for landscape irrigation,
ponds, golf courses and toilet flushing.

Typical effluent qualities are as follows:

BOD
NH3
S.S.

TOC

COD

Total N

< 5

< 3

< 5

<16

1

mg/1
1 mg/1

.7 mg/1

mg/1

mg/1

.17 mg/1

The system is said to cost about $5.00 per gallon per day capital and 2<t per 1,000
gallons 0 & M. Further information is available from: Aqueonics, Inc., 2115
De La Cruz Boulevard, Santa Clara, California 95050 (408) 985-1765

****



HIGHLIGHTS
Page 10

12. Pure Cycle Corporation in Boulder, Colorado has developed a totally closed-loop
home recycling system. The proprietary 500 gpd unit incorporates a biological
reactor using rotating contactors, upflow clarification, tube ultrafiltration,
adsorption with carbon and resins, ion exchange with a blend of four resins and
UV sterilization to produce a water said fit for human consumption.

Effluent qualities are typically TOC -<1 mg/1, TDS - 1.5 mg/1, turbidity <0.1,
and N0 3 - 10 mg/1.

The key to success in demonstration models has been the development of a digital
control unit to monitor quality, trigger alarms and eventually initiate correc-
tion procedures.

The firm, before marketing begins, is involved in predictive mode analysis,
improved monitoring capabilities, fail-safe operation, home-owner education,
health effects research, gems analysis and the development of reuse quality
standards.

While some units are being used in homes in the Boulder area, permission is
being sought from EPA and State and County Health Departments to market the
units in 1978 with mountain communities and isolated homes as the key targets.

Further information is available from: Pure Cycle Corporation, 2855 Walnut Street,
Boulder, Colorado 80301, (303) 449-6530.

****

13. Modular Conceptual Systems, Inc., of Ivyland, Pennsylvania, U.S.A. has developed
a compact AWT plant for water reuse. A schematic of the system is shown in
Figure 5 on the following page. Biological treatment is followed by filtration,
carbon adsorption and disinfection to prepare the effluent for use in toilet
flushing or irrigation. The on-site treatment units have a capacity of 1000 -
200,000 gpd.

OPERATION

Wastewater flows by gravity or by pump to a raw waste holding tank. The raw waste
holding tank is equipped with an overflow to the sludge holding tank. From the
raw waste holding tank the combined wastewater is pumped via a grinder pump to a
vibrating primary solids separator. Primary solids separated from the liquid
wastewater are deposited in a sludge holding tank and the liquid wastewater flows
by gravity to a trickling filter. The trickling filter, packed with plastic filter
media biologically removes the organic constituents of the wastewater.

Following biological treatment, the wastewater flows into a sump and is pumped to
a vibrating secondary solids separator. The primary and secondary solids separators
are integral units with one common drive motor. Secondary solids flow to the
sludge holding tank and the clear effluent flows by gravity to a sump. A portion
of the effluent is recycled to the primary separator while the remainder is
pumped to a dual media filter.

Prior to the dual media filter, sodium hypochlorite is injected on a periodic basis
in order to reduce the ammonia nitrogen concentration via break point chlorination.
Proper mixing of sodium hypochlorite and wastewater is assured by the use of an
in-line static mixer.



HIGHLIGHTS
Page 11

The dual media pressure filter, containing anthracite and sand, will remove resi-
dual suspended solids and turbidity. Filter effluent will flow to two parallel
activated carbon columns to provide dechlorination, color and trace organic
removal. Two standby columns are provided.

Following the activated carbon columns, the treated water flows through an iodin-
ator which imparts a 0.5 mg/1 iodine residual to the treated water. A multi-
compartment storage tank then provides storage capacity for the flush water supply,
backwash supply, evaporator supply and backwash surge. Water in excess of that
required for flushing and backwash is pumped from the evaporator storage tank to
an evaporator which will remain in use until all excess water is evaporated. The
flush storage tank is equipped with a pH meter and sodium bicarbonate will be
manually added as needed. A flush pump recycles all water required for flushing
with a hydro-pneumatic tank retaining the pressure.

The sludge holding tank receives solids from the primary and secondary separators
and from backwashing. The excess liquid in the sludge holding tank will be
pumped to the raw waste holding tank based on a level sensor. Excess solids will
be pumped from the sludge holding tank on a periodic basis.

FIGURE 5

EH:

TOILETS

IODINATOR

CHEMICAL

ADDITIVE

NoOCI

— DENOTES PERIODIC OPERATION
DENOTES OPTIONAL OPERATION

4O-O-0ENOTES POSTIVE EXHAUST VENTILATION



HIGHLIGHTS
Page 12

14. In a report entitled "Feasibility Study of a Nuclear Power-Sewage Treatment
System for the Conservation and Reclamation of Water Resources" produced for
the OWRT by the University of Arizona, the authors reported a significant
increase in pollutant removal by applying waste heat.

Seventy percent of the energy produced in a nuclear power reactor is rejected
to the environment as low quality heat. One possible use of the available
heat was examined in a ferric-chloride, powdered activated carbon (PAC) and an
aluminum sulfate, PAC, physical-chemical wastewater treatment pilot plant. The
one-step process was evaluated as a function of temperature (20-80°C) with COD,
SS, turbidity and phosphorus removal as monitors. Optimum removals of all four
parameters occurred between 50-60°C.

It is the author's contention that a combined plant, which is population depen-
dent, would generate recycleable wastes. The most significant effect of heat was
on the floe characteristics and settling rates.

Figure 6 indicates the proposed commercial system. Raw sewage is passed through
primary clarification to remove large particulates that hinder heat transfer.
Passing through a condenser, the flow is heated to 43°C which is optimum for tur-
bine back pressures. The metal coagulant and carbon are added, settling occurs
and improves the quality by aeration. Makeup water for cooling towers is with-
drawn from the basins.

Biofouling, scaling, foaming, etc. has not been a problem, but the number of
cycles will determine additional treatment needs.

FIGURE 6

POWER PLANT - WASTEWATER TREATMENT - COOLING LAKE COMPLEX

RAW SEHAGE
GENERATOR A EVAPORATION LCSS

STEAX

V
SLUDGE

CONDITIONER

UtT UATER
PRODUCTION

* * * *



HIGHLIGHTS
Page 13

15. Engineers at the Cleveland, Ohio Westerly Wastewater Treatment Plant have been
experimenting with a 30 gpm pilot plant to optimize ozone and carbon treatment
for possible effluent reuse. The results as reported at the Minneapolis 1976
WPCF Convention are as follows:

a. With a PCT flow scheme of raw sewage of lime, solids separation, carbon
adsorption and disinfection, inconsistent and unacceptable effluent
quality was evident.

The treatment sequence including post ozonation as the disinfection step
is shown in Figure 7. Organic removals across the carbon indicated no
relationship to cumulative surface loading rates.

FIGURE 7

PILOT PLANT FLOW SCHEME
fiASHm , ftoccuuioi cuatncit

P01YMU

UMEFEtO
StUOtfSHXUg

BACKWASH

EFFIKHT

STOASL

CABBON
COLUMN

PRESSURE

aim

WASTE

BACKWASH

Monitoring the distribution of relative molecular weights before and after
carbon confirmed a hypothesis of selective adsorption. Larger molecular
weight groups were simply not adsorbed with the resultant effluent quality
difficult to maintain. The inconsistent performance of carbon in turn
hindered ozone effectiveness as a disinfectant. Noticeable COD reductions
across the ozone step were noted but unreliable disinfection occurred.

Ozone after carbon was forming intermediate organic products with different
molecular weights which exhibited better adsorption characteristics. This
led to the use of ozone prior to carbon.

The treatment scheme was modified, Figure 8,
filtration. Consistent effluent values were ..~ ...3/ . — „ , *~ ,.,3, . „„ v,
1 mg/1 P. A steady state condition was achieved indicating no sign of

to
20

include preozonation and
mg/1 BOD, 15 mg/1 SS and

carbon media exhaustion or breakthrough.

Ozone pretreatment rendered certain organic species more soluble and biode-
gradable. The ozonated effluent contained dissolved oxygen in sufficient
concentrations to promote the growth of active micro-organisms in the filter



HIGHLIGHTS
Page 14

unit and on the carbon media surfaces. The biological action in the macro-
pores of the activated carbon restored adsorption capacity and extended
useful life. Sulfide formation was eliminated.

FROM
fur

I IME

REATMENT
SYSTEM

r
RE-

VttBONATUI

CARBON
COLUMN

PRESSURE
FILTER

CARBON
COLUMN

FIGURE 8

OZONE

PRE
OZOMTIOH

UNIT
*

OXTGEH

PRESSURE
FUTEB

• t
INERT
MEOU

—»

—

CARBON
COUUN

CARBON
COLUMN

CuS«4

P

1

•

DIS-
INFECTION

Pilot Plant
Modified
Flow Scheme

****

16. NASA's scientists at the National Space Technology Laboratory in Mississippi have
spent the last two years experimenting with water hyacinths as a tertiary waste-
water treatment system. Results from the Vascular Aquatic Plant Project indicate
the successful preparation of an effluent for agricultural reuse and the use of
the hyacinths for bio-gas production, a protein and mineral additive to cattle
feed and as a soil fertilizer and conditioner.

The plants can grow in water with a TDS of 1000-1500 ppm reducing that value by
25%. High removals of cadmium, mercury, nickel, lead, silver, and toxic organics
have been noted in pilot studies. Seven-tenths of an acre of lagoons can be used
to treat 0.5 mgd of wastewater at very low cost.

Drying and grinding the plants after they have concentrated the pollutants into
cattle feed will be demonstrated using solar methods. Each acre of hyacinths is
capable of producing 2 million cubic feet of methane through anaerobic fermentation.

Additional spinoffs include using the bio-system for detecting heavy metals in
water because of the concentrating ability and recovering gold from tailings
piles near Colorado streams and worked out gold mines.

A 1 mgd system is envisioned for Disney World in Florida.

Previously considered to be nuisance growths, the plants have desirable charac
[...]
ment is capable of achieving removal levels comparable to the best
available advanced wastewater treatment technologies while achieving
additional benefits. The recovery and beneficial reuse of wastewater
and its nutrient resources through crop production, as well as waste-
water treatment and reclamation, allow land treatment systems to
accomplish far more than most conventional treatment and discharge
alternatives.

The application of wastewater on land is a practice that has been used
for many decades; however, recycling and reclaiming wastewater that
may involve the planned recovery of nutrient resources as part of a
designed wastewater treatment facility is a relatively new technique.
One of the first such projects was the large scale Muskegon, Michigan,
land treatment demonstration project funded under the Federal Water
Pollution Control Act Amendments of 1966 (P.L.84-660), which began
operations in May 1974.

...Because land treatment processes contribute to the reclamation and
recycling requirements of P.L. 92-500, they should be preferentially
considered as an alternative wastewater management technology. Such
consideration is particularly critical for smaller communities. While
it is recognized that acceptance is not universal, the utilization of
land treatment systems has the potential for saving billions of dollars.
This will benefit not only the nationwide water pollution control pro-
gram, but will also provide an additional mechanism for the recovery
and recycling of wastewater as a resource.

EPA currently requires each applicant for construction grant funds to
make a conscientious analysis of wastewater management alternatives
with the burden upon the applicant to examine all available alternative
technologies. Therefore, if a method that encourages water conservation,
wastewater reclamation and reuse is not recommended, the applicant should
be required to provide complete justification for the rejection of land
treatment.

Imposition of stringent wastewater treatment requirements prior to land
application has quite often nullified the cost-effectiveness of land
treatment processes in the past. EPA must ensure that appropriate Federal,
State and local requirements and regulations are imposed at the proper
point in the treatment system and are not used in a manner that may
arbitrarily block land treatment projects. Whenever States insist upon
placing unnecessarily stringent preapplication treatment requirements
upon land treatment, such as requiring EPA secondary effluent quality
in all cases prior to application on the land, the unnecessary wastewater
treatment facilities will not be funded by EPA.

****



HIGHLIGHTS
Page 66

P U B L I S H E D L I T E R A T U R E

The references listed in this section are drawn from many sources, but unified
by their reuse-related subject matter. For easier access, the material is
organized as follows:

I. Technical Reports

A. Processes
B. Testing, Monitoring & Chemical Contaminants
C. Virus & Bacteria
D. Reuse & System Management

E. Economic Factors

II. Books

III. Conference Proceedings

I. TECHNICAL REPORTS

With the exception of one, as noted, all of the references in the Technical
Reports section may be obtained from the National Technical Information
Service (NTIS), U.S. Department of Commerce, 5285 Port Royal Road,
Springfield, Virginia, U.S.A. 22161.

A. Processes

1. "Ammonia Removal from Wastewater: A Review of the State of the Art"-
John H. Whiting, A. Paul Adams & Milton Roth, Picatinny Arsenal, Dover,
N.J. Jan 1976.
AD A020 698/7PSP P.C. $4.50

2. "Water Treatment by Reverse Osmosis and Membrane Processes"-Bibliography,
August 1976, 150 pages.
NTIS/PS-76/0652/8WP $25.00

3. "UV-Ozone Water Oxidation/Sterilization Processes"
December 1975, 102 pages
AD-A026 571/OWP $5.50

4. "Waste Treatment by Reverse Osmosis and Membrane Processes. Part 1.
Sewage", August 1976, 69 pages. Citations from the Engineering Index
Data Base. Contains 62 abstracts from worldwide research efforts,
plus studies on design and performance.
NTIS/PS-76/0653/6WP $25.00

5. "Ozonation Used in Water & Sewage Treatment" from NTIS Data Bank,
August 1976, 52 pages.
NTIS/PS-76/0655/1WP $25.00

This published search contains a bibliography of federally funded research
in the use of ozone to treat industrial wastes, sewage and drinking water.
48 abstracts.



HIGHLIGHTS
Page 67

6. "Ozonation Used in Water & Sewage Treatment" from Engineering Index
Data Base, August 1976, 152 pages.
NTIS/PS-76/0656/9WP $25.00

Contains 145 abstracts on worldwide research reports covering design,
operation and costs.

7. "Nitrogen Removal in Sewage Treatment Systems" (A bibliography with
abstracts), September 1976, 146 pages.
NHS/PS-76/0692 4 WP $25.00

All aspects of nitrogen removal in sewage treatment systems from federally
funded reports is covered including breakpoint chlorination, bio-denitri-
fication, ammonia stripping, design aspects and microbiology.

8. "Evaluation of Membrane Separation Processes, Carbon Adsorption, and
Ozonation for Treatment of MUST Hospital Wastes", Abcor, Incorporated,
August 1976, 456 pages.
AD - A030 057/4WP $12.00

Treatment sequence evaluations, quality specifications and operating
criteria.

9. "Wastewater Treatment Using Flocculation, Coagulation and Flotation
(A Bibliography with Abstracts)", October 1976, 212 pages.
NTIS/PS-761 0790/6WP $25.00

207 abstracts on processes and performance of federally funded research
in the field.

10. "Sewage Filtration", November 1976,
Volume 1, 170 pages, NTIS/PS-76/0890/4WP $25.00
Volume 2, 58 pages, NTIS/PS-76/0891/2WP $25.00

A 2-Volume published search from the Engineering Index Base covering the
periods of 1973-1975 and January-August, 1976 respectively. 214 abstracts
from the worldwide literature are available.

11. "Evaluation of new R.0. Membranes for the Separation of Toxic Compounds
from Wastewater", Edward Chian, Illinois University, June 1976, 323 pages.
AD-A030 884/1WP $9.75

Results of a 3-year study on membranes and wastewater with reliability
and computer programming data.

12. "Packed-Bed Reactors for Nitrification and Denitrification of Secondary
Effluents", James C. Young, Iowa State Water Resources Research Institute,
June 1976, 151 pages.
PB-259 607/OWP $6.75

Upflow pack-bed reactors (PBR) in laboratory and pilot scale experiments
were used as a tertiary process for BOD, SS and nutrient removal research.



HIGHLIGHTS
Page 68

Granular medias were examined with a treatment sequence selected which
was comparable in results to PCT systems employing carbon.

13. "A Feasibility/Development Study for the Removal of Ammonia from Waste-
water using Biologically Regenerated Clinoptilolite", Michael J. Semmens,
Illinois University Water Resources Center, August 1976, 153 pages.
PB-260 512/9WP $6.75

Results of a study to reduce costs of resin regeneration using nitri-
fying bacteria.

14. "Naval Stores Wastewater Purification and Reuse by Activated Carbon
Treatment", Hercules, Inc., October 1976, 45 pages.
PB 261-168/9WP $4.00

Report describes PCT process removing 80% of the COD and 85% of the TOC
at 31.4<t/1000 gallons from Naval Stores Manufacturing plant with subse-
quent reuse.

15. "Disinfection Efficiency and Residual Toxicity of Several Wastewater
Disinfectants", PB-262 245/AS $4.00

16. "Wastewater Treatment Using Flocculation, Coagulation and Flotation",
published literature search from NTIS data base, February, 1977,
227 pages, 222 abstracts.
NTIS/PS-77/0056/OWP $25.00

17. "Wastewater Treatment Using Flocculation, Coagulation and Flotation",
published literature search from American Petroleum Institute Data
Base, February 1977, 115 pages, 104 abstracts.
NTIS/PS-77/0057/8WP $25,00

18. "Conventional Tertiary Treatment", Blue Plains Pilot Plant, November,
1976, 43 pages.
PB-262 522/6WP $4.00

19. "Backwash of Granular Filters Used in Wastewater Filtration", Cleasby
and Baumann, Iowa State University, April 1977, 384 pages,
PB 266 693/1WP $10.75

A study of alternatives to water backwashing of deep granular wastewater
filters. The most effective backwash was provided by air scour and
water simultaneously at subsidization velocities. The other methods,
surface, subsurface wash auxilliary and prior air scour were evaluated
in coarse sand, dual and tri-media filters with design data presented.

20. "Physical-Chemical Treatment of a Municipal Wastewater Using Powdered
Carbon. No 11", Envirotech, November 1976, 349 pages.
PB 263 134/9WP $10.00

Results of a 100 gpm pilot plant with 90% carbon recovery.



HIGHLIGHTS
Page 69

21. "The Removal of Organic Matter from Water Supplies by Ion Exchange",
Minnesota University, February 1977, 59 pages.
PB-266 022/3WP $4.50

A study on the use of anion exchange resins for organic removal. Test
organics were removed to the lower limit of TOC analysis with high
basic resins which were easily regenerated by Na Cl. Selectivity and
kinetics was briefly investigated.

22. "UV-Ozone Water Oxidation/Sterilization Process", Westgate Research
Corporation, November 1976, 214 pages.
AD-A038 609/4WP $7.75

A report describing the 2nd and 3rd year efforts in developing a UV-
ozone system for the Army MUST project and NASA manned spacecraft.
Mathematical models were derived.

23. "Processing of Raw Sewage by Ultra-Filtration", David VI. Taylor Naval Ship
Research & Development Center, Annapolis, Maryland, April 1977, 18 pages.
AD-A041 607/3WP $3.50

Evaluation of microfiltration and ultrafiltration systems for naval
wastewater discharges including pretreatment and maintenance requirements.

24. "Wastewater Disinfection: A State-of-the-Art Summary" by Dr. C M . Sawyer
is a five-section report dealing with the advantages and disadvantages
of chlorination and alternative methods. It is available as Bulletin
#89 at no cost from Water Resources Research Center, Virginia Polytechnic
Institute and State University, Blacksburg, Virginia 24601 U.S.A.

B. Testing, Monitoring and Chemical Contaminants

1. "Development of Techniques for Detection of Low Molecular Weight
Contaminants in Product Water from Waste Purification on Water
Reuse Systems", Ami con Corporation, August 1976, 87 pages.
AD-A038 148/3WP $5.00

Evaluation of a lab-scale permanganate colorimeter instrument to
monitor organics from the Army's MUST system. The hardware is
judged low-cost, rugged, simple and reliable.

2. "The Development of a Test for the Potability of Water Treated by a
Direct Reuse System", Cincinnati University.
AD-A025 143/9WP $7.50

3. "Development of an On-Line Biological Detector", Gulf South Research
Institute, July 1976, 58 pages.
AD-A034 493/7WP $4.50

4. "Instrumentation and Automation Experiences in Wastewater Treatment
Facilities", Raytheon Corporation, October 1976, 378 pages.
PB-262 232/2WP $10.75

Nationwide survey of plant automation and instrumentation-successes and
needs.



HIGHLIGHTS
Page 70

5. "Research Needs for Automation of Wastewater Treatment Systems. Proceed-
ings of a Workshop held at Clemson, South Carolina in 1974", Clemson
University, January 1977, 134 pages.
PB-262 816/2WP $6.00

Research needs plus the effect of automation on design of wastewater
recycle systems.

6. "Selected Applications of Instrumentation and Automation in Wastewater-
Treatment Facilities", Raytheon Company, December 1976, 315 pages.
PB-263 777/5WP $9.75

Control strategies for operation of wastewater plants including auto-
mation, direct digital and computerized control.

7. "Technology Transfer Potential of an Automated Water Monitoring System",
Battelle Columbus Labs, May 1976, 89 pages.
N 77 - 25006/6WP $5.00

The nature and characteristics of the potential economic need (markets)
for a highly integrated water quality monitoring system.

8. "Analysis of Organic Compounds in Water to Support Health Effect Studies",
The World Health Organization International Reference Centre for
Community Water Supply, Technical Paper Series #9, December 1976, 90 pages.
May be obtained from the W.H.O. - I.R.C., P.O. Box 140, Leidschendam,
the Netherlands.

Organic identification and characterization are stressed by the project's
consultant, and author Dr. A.W. Garrison of the U.S. EPA.

C. Virus and Bacteria

1. "Virus Elimination in Water and Wastewater"
AD A021 773/7WP $4.00

The report emphasizes treatment technology for disinfection, particularly
virus removal, economics and new processes.

2. "Disinfection of Wastewater: Task Force Report", EPA, March 1976,67 pages.
PB-257 449/9WP $4.50

Several issues concerning wastewater disinfection and alternatives.

3. "New Microbial Indicators of Disinfection Efficiency", Illinois
University, July 1975, 88 pages.
AD A030 547/4WP $5.00

Examines the use of yeast organisms as a more reliable indicator of
disinfection for viral pathogen work.



HIGHLIGHTS
Page 71

4. "Development of a Chemiluminescent and Bioluminescent System for the
Detection of Bacteria in Wastewater Effluent", R.R. Thomas, Boeing
Company, Houston, Texas, 1975, 50 pages.
N76-23824/5WP P.C. $4.00

D. Reuse and System Management

1. "Fresh Water from Sewage on Long Island", Brookhaven National
Laboratory, April 1976, 17 pages.
BNL - 21371 $3.50

Describes small sewage treatment systems for recycling wastewater into
potable groundwater aquifers.

2. "Recreational Reuse of Municipal Wastewater Phase II", Texas Tech
University, Lubbock Water Resources Center, April 1976, 93 pages.
PB 261-256/2WP $5.00

Modeling of recreational reuse potential in Lubbock, Texas water
quality analyses and health aspects.

3. "Renovated Wastewater as a Supplementary Source for Municipal Water
Supply: An Economic Evaluation", EPA, October 1976, 133 pages.
PB-262 203/3WP $6.00

Cost analysis of two wastewater renovation and reuse projects.

4. "Select Minerals and Potable Reuse of Reclaimed Wastewaters", Harold
Wolf, Texas A & M, March 1977, 86 pages.
PB-265 203/OWP $5.00

Analysis of relationship of drinking water mineral content and heart-
circulatory deaths.

5. "Cost-Effectiveness Analysis of Municipal Wastewater Reuse", SCS
Engineers.
PB 252 932/9WP $8.00

6. "MIUS Wastewater Technology Evaluation", NASA, May 1976, 127 pages.
N76 - 30120/9WP $6.00

Capital, operating and maintenance costs are provided for the waste-
water treatment part of MIUS.

7. "Estimating the Reliability of AWT", EPA, June 1976, 9 pages.
PB-265 254/3WP $3.50

Complete analysis of Tahoe data.



HIGHLIGHTS
Page 72

8. "Developments at International Conference on Water Pollution Research
(8th) held in Sydney, Australia, October 17-22, 1976", Delaware
University, June 1977, 229 pages.
PB-268 365/4WP $8.00

Critical analysis of Conference with several reuse papers.

E. Economic Factors

1. "Feasibility Study of a Nuclear Power-Sewage Treatment System for
the Conservation and Reclamation of Water Resources", 1976.
PB-255 630/6WP $3.50

2. "An Analysis of the Market Potential of Water Hyacinth-Based Systems
for Municipal Wastewater Treatment", Battelle Columbus Labs,
January 1976, 250 pages.

N76 - 28679/8WP $8.00

Baseline design and market study of tertiary sewage treatment.

3. "Energy Costs of Wastewater Reuse", Arizona University, September
1976, 14 pages.
PB-257 518/1WP $3.50
Regression techniques to relate cost and energy for application to
Arizona reuse projects.

4. "Municipal Wastewater Recycling: A Strategy for Meeting the Zero
Discharge Goal of PL 92-500", University of California-Davis,
February 1976, 139 pages.
PB-261 912/OWP $6.00

Justification and need for water reuse paper.

5. "An Economic Appraisal of Reuse Concepts in Regional Water Supply
Planning", Utah State Research Lab, April 1976, 62 pages.
PB-268 093/2WP $4.50

A mathematical programming model is applied to reuse potential for
optimum allocations.

11. BOOKS

A. The book, Advanced Wastewater Treatment, by Culp and Culp is still avail-
able for $16.95 from Van Nostrand Reinhold Co., 450 West 33rd Street,
New York, New York 10001. The 310-page volume describes several ter-
tiary sewage treatment processes used in the reclamation and reuse of
[...]
Some 20 reports on reuse activity have been completed or are being planned by
the Committee composed of eight senior representatives from state governmental
departments.

****

24. At its Plenary Session in Dusseldorf, Germany on February 8-9, 1977, the NATO
committee on the Challenges of Modern Society (COMS) approved a proposal sub-
mitted by the U.S. for a new pilot study on drinking water. The objective of
the comprehensive study would be to achieve a better understanding of the
drinking water problems that industrialized countries share and to seek solu-
tions to them. The research would include evaluation of existing technology
and practice from the point of view of effectiveness, public health protection,
practicality, costs, general availability and associated by-product hazards.

The work program to develop a state-of-the-art document includes the following
areas:



HIGHLIGHTS
Page 109

a. analytical chemistry and data handling
b. advanced treatment technology
c. microbiological assessments
d. health effects
e. groundwater considerations
f. energy conservation
g. data sources

With respect to water reuse, the project will look at epidemiological aspects,
appropriate treatment technology and the composition of recycled waters.

****

25. The California State Water Resources Control Board (SWRCB) is sponsoring several
water reclamation projects in that state with plans to increase needed research
demonstration and monitoring activities. Highlights of the seven programs from
1976-78 are as follows:

a. A $1.3 million, 3-year project will be completed by December 31, 1978 on
groundwater injection of reclaimed wastewater in Palo Alto, California.
The study by the Santa Clara Valley Water District and Stanford Univer-
sity will look at the effects of recharge on groundwater quality with
emphasis on trace organics, bacteria, virus, hydraulics and treatment
plant performance.

b. In a $36,000, 6-month project, the SWRCB is assisting the Los Angeles
County Sanitation Districts in evaluating the feasibility of an epidem-
iological study in the Montebello Forebay area of Southern California
which has been receiving recharged effluents for the last 15 years. The
preliminary study, to be completed in December of 1977, will evaluate
the feasibility of toxicology, monitoring and health effects research.

c. Orange County Water District received $60,000 in 1977 to evaluate the
effectiveness of its new 5 mgd reverse osmosis plant in removing stable
organics, reliability of the equipment, and long-term performance. The
work will be completed in April of 1979.

d. The University of California at Berkeley will receive $57,000 for a
1-year study of the mutagenic and carcinogenic potential of selected
wastewaters in the state using the Ames test.

e. A $100,000, 1-year grant was given to the State Department of Health to
establish capability and technical expertise in water virology including
occurrence, health significance and treatment removals.

f. To be completed in 1984 is a 7-year, $2.4 million study on food crop
irrigation with wastewater in Castroville, California. The benefits
and problems of agricultural reuse will be analyzed along with moni-
toring, soil degradation and epidemiological work.



HIGHLIGHTS
Page 110

g. An 8-month, $15,000 feasibil ity study of agricultural reuse in the Morro
Bay Area of California in 1977 indicated the lack of a suitable market
for reclaimed water.

****

26. Estimates are that by the year 2000, Californians will have a water deficit of
4.6 million acre-feet a year requiring an increased overdraft of groundwaters.
In Orange County, a recent report indicated that in 1976, an all time high
amount of groundwater was pumped from the basin, levels dropped 5.1 feet during
the year to 0.8 feet below sea level and storage decreased by 94,000 acre-feet.

To ease the expected shortage, a comprehensive policy statement and plan of
action for encouraging the development of water reuse was adopted on January
6, 1977 by the State Water Resources Control Board (SWRCB). California will
implement the program through the administration of the State and Federal
Clean Water Grant Program and State Board's authority over water right allocations.

A 55- member task force was formed to assist the SRWCB in the development of the
policy and action plan which met over a one-year period to establish the neces-
sary guidelines. The policy states specifically that the State and Regional
Boards shall encourage and consider or recommend for funding, water reclamation
projects which meet the three conditions below and which do not adversely impact
vested water rights or unreasonably impair instream beneficial uses:

1. Beneficial use will be made of wastewaters that would otherwise be
discharged to marine or brackish receiving waters;

2. Reclaimed water will replace the use of freshwater or better quality
water;

3. Reclaimed water will be used to preserve, restore, or enhance instream
beneficial uses, which include but are not limited to, fish, wildlife,
recreation and aesthetics associated with any surface water or wetlands.

The Boards will also encourage other agencies to assist in implementing the
policy, recognize public health aspects and recommend legislation.

With respect to action, expansion of 208 grants will be encouraged to emphasize
water reclamation in planning studies. In reviewing applications for state
monies, the SWRCB shall give added consideration to reuse projects. As the
SWRCB administers the Water Rights Program, it may, after evaluation of a sup-
ply contract, approve or disapprove it subject to conditions requiring reuse.

The State Board could also adopt guidelines for regulating water reclamation
in order to assist Regional Boards in the adoption and enforcement of reuse
requirements. A combination of research, demonstration and monitoring pro-
jects shall be initiated to provide information necessary to develop reclama-
tion criteria and guidelines, evaluate concerns regarding health and environ-
mental impact, and to assess the statewide marketability of reclaimed water.

Public involvement and reuse information is to be stressed with close coordi-
nation by the state agencies.



HIGHLIGHTS
Page 111

Copies of the formal Policy and Action Plan may be obtained from:

Office of Public Affairs
Calif. State Water Resources Control Board
P.O. Box 100
Sacramento, California 95801

****

27. Located on the arid south rim, the Grand Canyon Resort Village has always had
a critical water supply. Potable water (0.3 mgd) is lifted 3200 feet over a
distance of 12 miles from springs at the Canyon's bottom as no natural source
exists at the 7000 foot rim.

In 1926, a rather innovative approach by the Atchison, Topeka and Santa Fe Rail-
way led to the construction of a dual distribution system which served reclaimed
wastewater to the community. Dual media filtration and heavy chlorine doses
following secondary treatment now result in a product water as follows:

BOD
SS

TDS
Chlorides

Coliforms-MPN
PH

10
10

616
200

0
6.9-

mg/1
mg/1
mg/1
mg/1

7.2

Effluent is stored in a 300,000 gallon and 100,000 gallon tank for use. An
average of 30,000 gpd of wastewater is used which represents only 7% of the
total water demand. The remaining secondary effluent goes to evaporation
ponds or is sold to farmers for cattle watering.

The largest single use of the effluent is for flushing public toilets in the
older lodges, motels, dorms and cafeterias within the village. This is fol-
lowed by landscape irrigation, watering of the high school football field,
vehicle washing and occasional construction work. Warning signs are posted
wherever reclaimed water is available and high chlorine residuals are main-
tained to discourage human consumption.

The major problem with the dual system has been the deterioration of the now
50-year old distribution piping. If funds become available, the National Park
Service is planning to expand its tertiary system and replace the dual piping
to serve even a greater area. Last year Grand Canyon experienced a record 3
million visitor-days with a full-time population increase of 6% per year.

Economics has become an important factor with potable water costing $2.45 per
1000 gallons. Charges for the reclaimed water are $1.00 per 1000 gallons
when piped to a point of use where potable water is also available, and $1.75
per 1000 gallons in all other areas. Treatment cost of the wastewater is
about $2.77 per 1000 gallons with reclaimed water sales reducing that figure
by only 5%.

The National Park Service is aware that its sanitary facilities and designs are



HIGHLIGHTS
Page 112

always for the most extreme conditions. That is, for the hottest desert, cold-
est climate, highest point, or inaccessible points on the globe. Thus, conserv-
ative approaches have been abandoned to individual systems with unusual
characteristics. Water reuse is a necessity at the Grand Canyon and innovative
approaches are expected. Figure 20 indicates the simple treatment sequence.

On the north rim of the Grand Canyon, which is only open in the warmer months,
a new treatment plant and dual system have been completed to serve growing
water demands. The plant employs secondary treatment, chemical clarification
in tube settlers and centrifugation to produce an effluent for use in public
restrooms, irrigation and fire hydrants.

FIGURE 20

SCHEMATIC DIAGRAM OF WASTEWATER TREATMENT AND RECLAMATION SYSTEM
GRAND CANYON VILLAGE, ARIZONA

Influent

Bar Screen Q T TJ) •- Solids to Landfill

Comminutor

\ /Automatic
Parshall Flume I Flow

I I Recorder b
Return Sludge Waste Sludge

Activated
Sludge
Aeration
(Mechanical

Clarifier

L i f t Station

Sludge

Aerobic
SIudge
Digestion

Drying
Beds

Supernatant

Leachate

Lagoons

Effluent Dried Sludge
to Landfill

Clarifier

Coal
Filters

.Chlorine

Reclaimed Water
J Storage (300,000 gal.)

Pumps
100,000 gal.

• •

Storage
Reclaimed Water Distribution

* * * *



HIGHLIGHTS
Page 113

28. Scheduled for completion in 1978, the Central Contra Costa Sanitary District's
new AWT plant near Concord, California (see Figure 21) will be the largest
water reclamation plant of its kind in the far West, recycling 30 mgd of
domestic sewage as cooling and process water for major industries in the San
Francisco Bay area. The $47 million plant was designed by Brown and Caldwell
Engineers, following two years of extensive research using a full scale test

FIGURE 21

CENTRAL CONTRA COSTA SANITARY DISTRICT'S WATER RECLAMATION PLANT

facility at the site. As shown in Figure 22, the new plant was to feature lime
clarification, biological nitrification, denitrification, filtration and chlori-
nation. The denitrification requirement was lifted so methanol addition will
not be used.

Lime is added to the primary system for phosphorus removal. Dual media filters
will provide a polished product to the water district at $4.00 per acre-foot.
The CCCSD Water District is currently building a 15 mgd strong-acid-sodium-
exchange (SANEX) plant to soften some of the effluent prior to use. Calcium
and magnesium will be removed because of the scaling problem. In the spring of
1978, 15 mgd of unsoftened AWT effluent will be served to the following industries

Lion Oil Company
Shell Oil

Stauffer Chemical
Monsanto Chemical

Pacific Gas & Electric
(2 plants)



HIGHLIGHTS
Page 114

FIGURE 22)

CCCSD AWT FLOW SCHEME

RAW SEWAGE

CHLORINE « |

RAW SEWAGE
PUMPING

FtCii "I

FLOCCULATION-
PREAEftATION

1
PRIMARY

SEDIMENTATION
TANK

I

SLUDGE
RECYCLE

RECLAIMED
LIME

SOLIDS
PROCESSING

PRIMARY EFFLUENT
PUMPING

NITROGEN
GAS 1

OXIDATION-
NITRIFICATION TANK

SECONDARY
SEDIMENTATION

TANK

— I

1 t ASH TO
1 " DISPOSAL

STEAM

TURBINE
BLOWERS

RETURN
SLUDGE

«• MITMANOL

OENITftlFICATION
TANK

1

AERATIO
STABILIZATION TANK

|

FINAL
SEDIMENTATION TANK

m — 1IIXING

RETURN
SLUDGE

DUAL MEDIA
F ILTRAT ION

CHLORINE »1

FINAL EFFLUENT
PUMPING

TO INDUSTRY

WASTE SLUDGE

WASTE SLUDGE

SUISUN BAY

Eventual expansion of the ion exchange plant to 30 mgd is envisaged with full
use of the contracted effluent.

Two large BSP furnaces will incinerate organic sludges and recalcine lime for
recycling. Heat recovery as steam is used for the complete heating and cool-
ing requirements of the plant and, in addition, to drive the aeration tank
blowers. There are plans and space for four new pyrolysis incinerators for
future energy self-sufficiency.

Counter-current vertical bowl centrifuges will classify and dewater the chemical
sludges.

Important to the plant operation is the computer control technology employed.
Operators have access to an interactive color graphic light pen control system
which displays flow schematics on a CRT unit shown in Figure 23. Directing
the light pen to specific points on the diagram results in a blow-up and detail



HIGHLIGHTS
Page 115

of the desired section. Primary and secondary computer control handles plant
control and data acquisition, process malfunctions and provides a list of
possible causes and recommended action. Direct-digital-control provides for
fast retrieval of needed information and the optimization of unit processes
is available.

FIGURE 23

ELECTRONICALLY DISPLAYED SCHEMATICS

****

29. In order to minimize the launch weight requirements for water, future long-term
space flights will reuse water reclaimed from various onboard sources including
urine, feces, wash water and/or humidity condensate. NASA's Johnson Space Center
in Houston, Texas has the responsibility of developing that recycling hardware
and accompanying health effects research.

A Space Station Prototype Environmental Thermal Control and Life Support System
(SSP) research program was conducted by NASA from 1970 to 1974 to determine
process selection for recycling of water on manned space flights. The program
imposed upon the evaluated process techniques strict requirements of materials
selection, component commonality, maintainability, fail-safe operational modes,
reliability and modular design. Subsystems were also required to interface with
an onboard data management system.



HIGHLIGHTS
Page 116

The processes selected were of key importance because of the major regenerative
systems needed on extended space missions. Water recycling offered the largest
potential weight savings. All previous flights have used either stored or in-
flight water produced from fuel cells.

Vapor compression distillation (VCD) was selected for the task of water recovery
from crew urine, urinal flush water, atmospheric revitalization subsystem con-
densate and wash water concentrate. The projected flight version treatment unit
for a 3-man crew weighs 150 pounds, consumes 10.5 cubic feet of space and uses
130 watts of power.

A small waste tank can receive up to 40 pounds of wastewater before the system
is automatically activated. Metering pumps feed the liquid at a rate of 16 pounds
per hour into the still for boiling. Condensation takes place on a wall common
with the evaporation for greater heat efficiencies. Remaining evaporator waste
is removed to the recycle tank.

Condensed water leaves the still, passes through the conductivity sensor, the
combined bacteria and activated carbon filter, the silver chloride column and
enters a potable water storage tank. If conductivity of the product water
exceeds 50 ymhos/cm, it is recycled for reprocessing.

Post-treatment is actually accomplished through a series of three beds; a 0.5
micron pore size bacteria filter protected from backgrowth with AgCl a double
pass carbon column and a packed bed of AgCl to provide a sterilization dose of
1.0 to 1.4 ppm Ag+. Replacement intervals for the multi-bed system is 30 days
or more.

A series of tests were run on an actual pilot system to reproduce the spacecraft
waste fluid production profile over a 10-day period. The treated water pro-
duction rate from urine and flush water showed a decreasing rate with increasing
solids concentration. The distillation unit was operated at 59.7% solids con-